WAT E R O U S Document Number Issue Date Rev. Date

SPL81777 06/92 5/6/24

Pilot Valve Assembly
Service Parts List

Index:
Component See Pages
Design After April 21, 2006 (Bezel) 2,3
Panel Plate - - - -
Design Prior to April 21, 2006 (Die Cast or Stamped) 4,5
Pilot Valve 6, 7
Piping Details 8,9

Waterous Company 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000

NOTE: When ordering parts, provide Pump, Transmission or PTO Serial Number.




Panel Plate

Design After April 21, 2006

(Bezel Plate)

DESCRIPTION

Lock washer, 1/4 in.

Rd hd screw, SS, 1/4-20 x 1-1/4 in.

Strainer assembly (includes WV55, WV66, WV74 and WV75),
used beginning November 28, 1979.

Pilot valve subassembly, consists of all parts except WV2, WV3,
WV8, WV11, WV27, WV31, WV32 & WV36

Control panel mounting hardware

REF. DESCRIPTION REF.
NO. NO.

WV2 Four-way valve handle WV32
WV3 Pilot valve handle WV36
Wv8 Spring pin, SS, 5/32 x 5/8 in.

WV72
wv11 Panel plate or control panel assembly
Wwv27 Spring pin, SS or groove pin, 1/4 x 1 in. WVS80
WV31 Hex nut, 1/4-20

WvV87

Wwv8as

Extension Cable

SPL81777
PAGE 2 OF 9



WA 2T

W30 W36
(SEE PAGE 73

W3 W8

WVE

PANEL PLATE

IESIGH aFTER APRIL 21, 2006
(BEZELY

W88

@)

TO RELIEF WALVE,

SEE RELIEF WalLWE
AND PIPING SERWICE
PARTS LIST

BLACK WIRE (GROUMID

RED OR WHITE WIRE <+

FART OF

(SEE PAGE 73

W1l
BEZEL PLATE

SPL81777
PAGE 3 OF 9



Panel Plate

Design Prior to April 21, 2006
(Die-Cast or Stamped Plate)

DESCRIPTION

Lock washer, 1/4 in.

Rd hd screw, SS, 1/4-20 x 1-1/4 in.

Strainer assembly (includes WV55, WV66, WV74 and WV75),
used beginning November 28, 1979.

Pilot valve subassembly, consists of all parts except WV2, WV3,
WV8, WV11, WV27, WV31, WV32 & WV36

REF. DESCRIPTION REF.
NO. NO.

WV2 Four-way valve handle WV32
WV3 Pilot valve handle WV36
Wv8 Spring pin, SS, 5/32 x 5/8 in.

WV72
wv11 Panel plate or control panel assembly
Wwv27 Spring pin, SS or groove pin, 1/4 x 1 in. WVS80
WV31 Hex nut, 1/4-20

SPL81777
PAGE 4 OF 9



W35
W B0 W B0
(SEE PAGE 7 (SEE PAGE 7
RELIEF VALVE INDICATING
LIGHTS MOUNTED HERE, SEE
RELIEF VALVE AND PIFING
SERVICE PARTS LIST
W1l
Wy STAMPED
/ DIE CAST FLATE
PLATE

W2
(SEE PAGE 73

W2
(SEE FPAGE 72

Wwe Whe

PANEL PLATES

DESIGM PRIOR TO APRIL 21, 2006
(DIE-CAST OR STAMPEDD

SPL81777
PAGE 5 OF 9



Pilot Valve

N DESCRIPTION i DESCRIPTION

Wv2 Four-way valve handle WV51 | Four-way valve cover assembly (includes two WV9 pins)

WV3 | Pilotvalve handle WV52 | Socket head screw, 1/4-20 x 1-1/2 in.

WV6 | Rod WV53 | O-ring

WV8 | Spring pin, SS, 5/32 x 5/8 in. WV54 | Groove pin, SS, 1/8 x 5/8 in.

WV9 Spirol pin, 1/8 x 3/8 in. WV55 O-ring

WV10 Spirol pin, 1/8 x 1 in. WV62 O-ring

WV12 | Pilot valve spring WV63 | Socket head screw, 1/4-20 x 3/4 in.

WVI15 | Pressure nut WV64 | Square head pipe plug, 1/8 in.

WV16 Ball spring WV66 O-ring

WV17 | Housing WV70 | Needle thrust bearing

WV19 | Adjusting stem WV71 | Needle thrust bearing race

WV20 | Pilot valve Wy7o | Strainer assembly (includes WV55, W66, WV74 and WV/75),

WV21 Pilot valve cover used beginning November 28, 1979.

WV22 Body Repair kit for valves consists of: ~ WV8, WV10, WV27, WV46.
WV73 WV47, WV48, WV53, WV54, WV55, WV62, WV66, WV70,

WV23 Ball, SS, 9/32in. WV71 & WV86.

wv24 Hex head screw, 3/8-16 x 5-1/2 in. WV74 Groove pin, 5/32 x 3/4, SS

wv27 Spring pin, SS or groove pin, 1/4 x 1 in. WV75 Strainer knob

WV46 Four-way valve WV80 Pilot valve subassembly, consists of all parts except WV2, WV3,

WV4T | Four-way valve spring WV8, WV11, WV27, WV31, WV32 & WV36

Wvas Four-way valve gasket wv82 Square head pipe plug, 1/4 in.

WVa9 Four-way valve stem wv86 Pilot valve insert

SPL81777
PAGE 6 OF 9



WY13 W30

() PILOT WaLVE
V'(?( Whi19

WG4

SUB-ASSEMBLY

*WW3ED
EWVES

((((((i‘ ¥WveT

W20 Sy L
V54 '- g
Wv17 {5
G A l :
/ . ﬂ W12 W63
s gt wves -
L { N T
WG4 [ . WNVES
IVEE ‘-" . WVIE
Ve g

FWVBE

#WW 46

EWV47 Wy 72
W43
W73 ¥WVS3
/ *W 48
P
iﬁi« WS
INCLUDES TWD  yyysso
W9 PINS (Tarque ta
y INDICATES PARTS INCLUDED g ft-lk
IN REPAIR KIT WW73
#V/ 8
PILOT VALVE
SPL81777

PAGE 7 OF 9



Piping Details

DESCRIPTION

REF. DESCRIPTION REF.
NO. NO.
WV1 Drain cock, 1/4 in. WV82

Square head pipe plug, 1/4 in.

SPL81777
PAGE 8 OF 9




OPERATORS PAMEL

7

REAR PORT TO

PUMP  INTAKE

(PIFING NOT FURNISHED
BY WATEROUSY

‘ @
]

FROM PUMF DISCHARGE, THE BOTTOM PORT OR THE

SIDE PORT (LEFT> TO RELIEF SIDE PORT <RIGHT> MAY BE USED, WATEROUS

VaALWVE (PIPING NOT FURNISHED FURMISHES & PIPE PLUG REF. MO wWWw82 FOR THE UNUSED

BY WaATEROUSY PORT, WATEROUS DOES NOT FURNISH THE PIPING

MOTE: & TEE IS USED IN

THIS LINE FOR DUAL RELIEF
WalwE INSTALLATION

|

CERTAIN CONFIGURATIOMS MAY HAWE DRAIN COCK
REF. WO, W1 INSTALLED IN BOTTOM PORT

PIPING DETAILS

SPL81777
PAGE 9 OF 9



